ASSEMBLY INSTRUCTIONS

( For LD1031W Party Bar)

ATTENTION:
1. Please read these instructions carefully before assembly.

2. Aluminum is soft metal over tighten may strip thread or break the part.
3. DO NOT use power tools.

Assembly step:

1. Turn the table top(A) upside down on the soft clean surface. Loosely attach 8 bolts(K) to the table
top. Tighten the bolts at this time.

2. Loosely attach the 2 side legs(G&H) and 2 middle legs(I1&J) to the table top(A) with big flat washers(L),big
lock washers(M) and big nuts(N). DO NOT tighten the nuts.

3. Loosely attach the side faceplate(C) and middle faceplate(B) to the legs with short screws(P),small flat
washers(R), small lock washers(S) and small nuts(T). DO NOT tighten the nuts. Leave enough play for
assembly those table faceplates.

4. Turn the party bar upon the floor. Attach right shelves(D), middle shelves(E)and left shelves(F) to the
side faceplate(C) and middle faceplate(B) with long screws(Q), small flat washers(R),small lock washers
(S) and small nuts(T).

5. Tighten all the bolts and nuts completely, then cover the bolts (K) with nut cap(O) and cover the screws
(P&Q) with nut cap (U).DO NOT over-tighten.

6. Use the adjuster feet to level the party bar.
Warning : please do not use acid or alkaline washing liquid to clean the product.

Parts Pictures Description Q'ty
A Table Top 1
B Middle Faceplate 1
C Side Faceplate 2
D Right Shelf 2
IE Middle Shelf 1
F Left Shelf 2
G Left Side Legs 1
H Right Side Legs 1
I Left Middle Legs 1
J Right Middle Legs 1
K QN  (M8*40) Bolts 8
L (M8) Big Flat Washer 8
M © (M8) Big Lock Washer 8
N (M8) Big Nut 8
o (H e Nut Cap 8
P mm@) (M6*30) Short Screw 12
Q gmm@ (M6*35 ) Long Screw 10
R (M6) Small Flat Washer 22
S @ (M6) Small Lock Washer 22
T (M6) Small Nut 22
U CE| (M6) Nut Cap 22




	页面 1

